((O)) CASE STUDY

BIO-ORGANIC CATALYST bio-organic.com

The Green Solution for Fat, Oil & Grease Pre-Treatment

Programs
13th Annual EPA New England Pretreatment Coordinators Workshop

BOC Pre-Treats Entire Collection System

BOC Treats Whole Collection System

« Eliminates odor & slime layers

- Controls H,S & corrosion

Eliminates grease blockages & fogs
Maintains high dissolved oxygen levels
Replaces toxic chemical treatments
Maintains healthy biology system wide
Offers significant cost and energy savings

Slime Layer Formation and Odor Generation

/Pipe BENZENE

Bacteria forms inside the pipe

A protective layer of slime builds up over the bacteria
The slime prevents oxygen from getting to the bacteria

The bacteria becomes predominately Anaerobic

At the same time oxygen in the sewer water is depleted

@
v H.,S Gas Forms

THE ENTIRE SEWER BECOMES ANAEROBIC
THIS CAUSES ODORS TO BE PRODUCED

H.S gas is also very corrosive

bio-organic.com



Boc’s Bio-filter Eliminates Odor & Slime

Sprayed directly on wastewater BOC forms an enriched layer of dissolved oxygen on the surface of wastewater.
- Dissolved oxygen layer forms “bio-filter” that accelerates decomposition and gas transfer
- Bio-filter oxidizes noxious gases and reduces odors to minimum levels

Oxygenated bio-filter layer acts as scrubber on slime in collection pipes.
« Normal movement of wastewater surface activates BOC to degrade the slime layers BOC Odor Control and
Slime Layer Degradation

DEGRADATION OF SLIME LAYERS WITH BOC

The protective slime layer is reduced exposing
Anaerobic Bacteria to oxygen

Micro bubbles add oxygen to the sewer water
/ Creating an aerobic environment

Microbubbles

5000: \ ":ﬁs .
X N a '
) ,:a,‘:

e

GAS TRANSFER RATE AND BUBBLES Gas
Passing through a bubble, gas must: Q
Cross through the FILM holding the bubble together /////

Defuse through a dense BOUNDARY LAYER —)/ T

Pass through the FILM at the edge of the boundary layer

Regular bubble

Average Bubble
(1to 3 mm)

With continuous use of BOC the pipe is cleaned and flow is increased,
eliminating the possibility of odor blooms at the same time preventing corrosion

BOC’s Eliminate Grease Blockages

Oxygenated bio-filter of BOC on wastewater surface solubilizes floating grease.

BOC's solubilization is part of a sequenced process in which lipid ester bonds are instantaneously cleaved,

reducing their molecular structure to both glycerol and fatty acids. Glycerol is water soluble and readily

degradable by wastewater micro organisms. Essential fatty acids, released from the lipids, can then be

metabolized through biological processes as a high energy food in Anaerobic Digestion, increasing biogas

production and source of carbon for nitrification reduction processes.

« Normal wastewater turbulence activates BOC to break down FOGs and grease blockages. Turbulence
accelerates BOC grease solubilization

+ Keeps entire pipe clean, including accumulated grease at upper sections

« Breaks up grease and debris bundles forming blockages and odorous environmental conditions

Bio-Organic Catalyst - Green Chemistry Description

BOC green bio-catalytic chemistry:
« Hybrid composition of bio-surface modifying agents combined with a fermentation intermediate
- Exceptionally high enzymatic characteristics

BOC degrades the molecular structure of slime layers, fats, oils, and greases (FOGs)
- Creates bio-catalytic degradation of molecular structure

BOC raises dissolved oxygen content of wastewater
« Forms fine oxygen-rich micro-bubbles to allow greater biological oxidation

bio-organic.com



Bio-organic Catalyst A Family Of Cost Reducing Green Products
- AD-Cat™

- AD-Cat™

« Eccomate®

« Eco-Cat™

« Eco-Cat Green™

+ EcoSystem Plus®

- Fiber-Cat™

« NONTOX®

+ Phyto-Cat™

Each BOC product offers improved performance and substantial cost savings for a range of applications. The
following case studies track the application of BOC from the top to the bottom of the wastewater collection
system.

Case Study 1 - Grocery Chain Meat Rooms BOC’S Pre-treat Industrial Sources At The
Beginning Of The Waste Water System

BOC provides superior cleaning and degreasing of meat rooms in the largest independent grocery store
company in New England, replacing industry standard degreaser. Application of BOC resulted in:

Better cleaning

Increased safety for workers and consumers thru reduction of slipping on meat room floors.

Clear drains.

Solubilized grease throughout drain line system.

Complete odor elimination.

Extended life of septic systems.

Case Study 2 - Reduction Of FOG/Sludge-Slaughterhouse, Israel
FOG Collection Pit Before A DAF Machine 50 m3 (13,200 US Gallons) BOC Treatment: 6 Gal. + Aeration

Results Before Treatment: 7 Days Later:
BOD: 900 ppm BOD:450 ppm, FOG:60 mg/L

FOG >400 mg/L Sludge Reduction- 75 %

bio-organic.com



Case Study 3 - Global Food Manufacture

Globa

Case Study 3
| Food Manufacture

-
& bty 3’ Lhdil

Aeration Bui
™ I

ki

v Injection Point

Flo Direction

Injection Point

Bio-Organic Catalyst

E‘““'“Z “ Anaerobic Bio- Reactors
Influ T qualization
Well ?;':‘; :('}D) Taps Yk i
F00d ok P e
Manufacturing
Discharge
- = -
EcoSyst
Pl::s T Aeration Lagoons

Clarifier 1 [ ||

T~
To Chlorine .
c Activated
+——7—— | Contact and Clarifier 2 Sludgave
Discharge l

Effluent 24 hr-7 Day

Point

To sludge belt

press and land
<+————application
GLOBAL FOOD MANUFACTURER-
WWTP-ESP INJECTION POINT
102711

: Clarifier | |
Composite Sample Sample Point

Polymer
Injection

Sludge Storage

Aeration
Blowers

bio-organic.com



BOC Improves Dissolved Oxygen Levels

| [ Baseline DO Lewls-8/17-13/06 © Aver -9/6-14 All Aerators On

14 q

| DO Increased 70 % Orer Irsdm\l—’
; o
| \
, \
]

Combined Lagoon 1&3 Header Combined -Stage 1 Combined -Stage 2 Combined -Stage 3 Combined-Discharge Box
‘ Box il

BOC Reduces NH3 -N Discharges By 70%

04
854
3

NH;-N AVER With ESP Inj.
Reduced 69.3 %

2z
FSPTnj Ends-
o

NH3-N mg/L
.
= i

354

@/6/06
DTG

nnnnnnnnnn
\\\\\

102711

bio-organic.com



BOC Improves Effluent Discharges

554

| B 24 br. comp. TEN mg/l B Ammonia as N mg/] Bnitrate as N mg/

REDUCTION WITH ESP
INJECTION

68.6% in TEN

§3.7% in Ammonia as N
#3.3 % in Nitrate as N

Continued " Carry
Over Effect” Of ESP

60 day Baseline Aver %6 13 920 Aver-With ESF Inj. 104

Case Study 4 - Large NE Bio-Processing Facility Reduction Of FOG’s & TSS To Regional
Wastewater Facility Breakdown and Solubilization of FOGs MWRA, Deer Island, Boston
Secondary Clarifier Influent Channel

« The facility processes 250,000 GPD of grease fats, oils, septage, and bio-solids.

« Trucks arriving, discharge into grit, septage ,FOG into receiving tanks. The influent is pumped into a 500,000
gallon mixing/storage tank. From the storage tank, it is pumped into the belt press facility for dewatering.
The filtrate from the dewatering operation is pumped to a clarifier tank.

« From the clarifier tank it is pumped into the final tank which then is discharged into the regional sewage
authority.

73% Reduction In FOG’s levels in Sludge Holding /Mixing Tank:
« Reduced From 98,300 To 26,800- mg/Kg-Dry

69% Reduction in FOG’s in Belt Press Cake:

« Reduced From 180,000 To 55,600- mg/Kg-Dry.

76% Reduction In FOG's- Belt Press Filtrate:

+ Reduced 67 to 15.8- mg/Kg-Dry.

62% Reduction In FOG’s- Effluent Discharge:
+ Reduced 67 to 15.8- mg/Kg-Dry.

55% Reduction In TSS- Effluent Discharge:
+ Reduced from 250 TO 113 mg/L

bio-organic.com



Case Study 5 - 60 MGD WWTP Influent Wet Well Clogged With FOG

The “Before’, Fog's Coating The Walls, 14"To 18” Progress In Wet Well Four Days later
Thick And 24 To 30" Deep.

Progress In Wet Well After 4 & 7 Days

Progress In Wet Well After Day 4 Progress In Wet Well After Day 7

bio-organic.com



Case Study 6 - Kiewit Construction Sewer Relining Project

BOC Significantly Lowers H_S Levels

Comparison Of 24 Hr. Aver. H,S-ppm and Temp's
mmm H2S-ppm  —{—=Temp-°F
140 745
130 [127.3} 74.0
L 740
120 73.6 0
110 J:/_‘ \ 7] 735
| — p
B A \ L
90 87
,_/D,.D—EI/D\D’D’U BOC Injection ot \ I L 725
80 Started On
£ f L7 51811 @ \ / 5
2 70 11:30AM 70 &
3 ¥} E
60 |
o [z L s
BOC Spray BOC Unit Off
40 - 36.4 Unit Hose F 710
= Repaired
T
30 | T & L7058
20 - ¢ ST 4
RRLLY| 70.0
0 7 BOC Clean 16.2 e [ 5.3
Qut Period D
= 4 695
S & & &S S S SO S SRS S S S, SR SR SR s S, & ( S & & S &8 ‘ ‘ o3 ( 4 S & & & &S S8 & & &
R R R R
\’V B2 '\P‘,} R ey FENEAE NN '\og'\? AN R IEI M ICNC N NG N ,\'\?‘%'\?‘9'\?‘ Ao
o o g\g\c,\g\g\6;ese\xﬁ\xgxg\xh\xe\xéxgx&@@e\xe\wﬁ\w%\w&%\w%\w&&%\»@e@@b\u\u\a\ée\b\s\b\ Q,o(‘
B

bio-organic.com



Portable Dispensing System for Odor and H,S Control

1,000 Liter ESP Solution Tote Bin

Spray Nozzle

General Spray Nozzle Concept

Misting and Fogging Nozzles
Providing fhe smallest Somized spray dropkets of all of our spray moezkes. All Pozzles are easy to clean and hawe a3 siraler.
Stralner hs 3 brass body Wi sialnlkess sieel 120120 mesh. Spray angle Is $0° for Tull cone spray nozzes;. Madmum
pressure ks 500 psl Madmum temparature ks 1307 £ Comnection s NPT make.

Case Study 7 - BOC Reduces H_S In San Francisco Collection System 5 Miles From Pump
Station Injection Point

Channel Pump Station-H2S-PPB

40,000
35,000
30,000
25,000
20,000
15,000
10,000
5,000 -
= ‘.I 1,173 I
o - T
BOCOMN
BL7/15-8/1 BL 7/15- AVER- B/8 MAX- 8/8
AVERAGE 8/1 MAX Thru Thru
8/22/11 8/22/11
| Channel-H25-PPB 4,239 33,556 59 1,173

bio-organic.com



Case Study 8 - BOC Treats Entire Wastewater System-3.0 MGD, 25,000 People

Ridgewood NJ WPCF Layout
and BOC Injection Point

Increased Biogas Production-Municipal AD Systems

Biomethane Production Increased 88 %
Per Gal. Of Primary Feed Sludge

1.80

1.60 156

B8 %
Inerease
Over
Baseline

1.40

120 [zl

Cu Ft Of Bio-
Methane/ Gallon
Of Primary Feed 080

Sludge

1.00

o.80

o.a0

14 Day Trend

FEB OB Daily

€ FLET Bio-Merhane/ Gallon G Frimary Feed
Shudge

BOC Treatment Lowers Natural Gas Usage
Reduction In Total Cost and NG Therm Usage

BNG-ThermsUsed  ®Agctual Nat Gas Cost

40,000 - :
NGusageis |
35,000 - / Actual Nat Gas Cost only for the
$35.134 building —
30,000 - :
—— e boiler
GrmsUse
25,000 - 28177 Actual Nat Gas Cost ¥
$24,111 /

20,000

HE=Thems Used
17.471

15,000

10,000 Actual Nat Gas Cost

$10,985

NG-Therms Used

I\,

5,000 8,613
BL:11/08-1/07 Start Of BOC Program- Qptimized BOC
11/07-1/08 Program-11/08-1/23/09

bio-organic.com



Reduces Secondary Aeration Cost By 30%
Reduction In Total Cost and NG Therm Usage

ENG-ThermsUsed B Actual Nat Gas Cost

40,000 / :
NG usage is
35,000 -/ Actual Hat Gas Cost Cll"lly'DI the
$35.134 building
30,000 - /_’ i
—— i boiler
erms Use
$24,111
20000 J
ME=-Themns Used

15,000 17471
10,000 Actual Nat Gas Cost

NG-Therms Used $10,985
5,000 - / el /

BL:11/06-1/07 Start Of BOC Program- Optimized BOC
11/07-1/08 Program-11/08-1/23/09

WWTP Sludge Hauling Volume Reduced 25 %

3,500

3,000

2,500

'
. 25%
Dlgeste:‘Sludge 2,000
Haulage
(Gallons)-Daily
Aver 1300

1,000

With EcoSystem Plus
Nov,Dec,Jan-07/08 With Esp-1/08
Daily Aver

Baseline Nov,Dec,Jan-
06/07 Daily Aver

With ESP FEB/08-12
Day Trend

m  Sludge Haulage
(Gallons)-Daily Aver

3,328 3,312 2,419 2,500

Eliminate Odor & Slime Layers

Control H_S & Corrosion

Eliminate Grease Blockages & Fogs

Maintain High Dissolved Oxygen Levels
Replace Toxic Chemical Treatments

Maintain Healthy Biology System Wide
Achieve Significant Cost And Energy Savings

Tell us about your specific needs and we will design a BOC solution for your system.

bio-organic.com



Technical Discussion: Fats, Oils, and Grease (FOG) Wastes

The fats and oils produced by plants and animals are described as lipids. The term lipids describe all substances

that are:

« Relatively insoluble in water but soluble in organic solvents such as benzene, chloroform, acetone, and ether.

« Related either actually or potentially to organic compounds such fatty acid esters, fatty alcohols, sterols and
Waxes.

« Can be used as a source of energy and carbon to support the metabolism of a variety of different organisms.